HK

PARTS LIST

HK-4.0HP






1 GASOLINE ENGINE

a8

Fg Es BRI e Fg iR=2 BRI &
Ref No Part No Description Q’ty Ref No Part No Description Qty
T AR SLRATH A M6 X 25 Ak 28 B R
11 GB/TO743 | CREW M6 X25 4 1-29 CARBUFETOR 1
AR TR LR 2 H A M5X20
12 RIGHT COVER 1 1-30 GB/T9074.4 SCREW M5 X20 2
R M6 X 20 BRH
13 GBS781 BOLT M6 X 20 3 1-31 TUTANIA PATCH 1
1-4 GB/T97.1 1 1-32 Ml kAR 1
i ) WASHER 6 - CRANKCASE
HMTEEE 67X10X6 BF 6X12
1-5 OIL POT DRIVE PIPE 2 1-33 GBTIO2 | b N 6x12 2
16 B R ! 134 HESRER 1
FUEL TANK CAP ASSEMBLY VALVE REED FOR ADMISSION
17 M AN 1 135 HESRER 1
FUEL TANK DUST PLATE VALVE CLAMP FOR ADMISSION
i TR LR A S M4X12
1-8 FUEL TANK 1 1-36 GB/T9074.4 SCREW M4 X 12 2
L9 RS AR ! 137 ZE4E 1
OIL VALVE ASSEMBLY LEFT COVER
1410 HEME 5X9X270 . 138 KBS BERIRE 5
PIPE FUEL 5X9X270 SPARK PLUG COVER WASHER
BEH M6 X 12 KIEESE
1-11 GBS781 MOLT M6 X 12 S 1-39 SPARK PLUG COVER 1
1-12 A2 R 1 1-40 KIEE 1
STARTER ASSY SPARK PLUG
1-13 Bk 1 1-41 Lk 1
PRTVING PLATE STARTER CYLINDER HEAD
1B M10X1.25 YRR a4 8
1-14 GB/T6170 | NuT M10X1.25 1 1-42 CYLINDER HEAD GASKET 1
1415 KRB 1 143 HhphFE 14k ;
FIYWHEEL BLOCK ASSY CYLINDER
1-16 akas) 1 1-44 HAE 65X9X160 .
SEAL OIL RING PIPE FUEL ¢5X9X160
1-17 Wi 20X 42 X8 1 1-45 R 1
SEAL OIL20X42 X8 PISTON RING
e | . ;
1-18 FER 4%5.3 1 1-46 HE 1
WOODRUFF KEY4 X5.3 PISTON
119 B3 EAT B R 1 147 EES ,
CRANKSHAFT ASSEMBLY PISTON PIN
1-20 Wi 20X 388 1 1-48 HREMFR 2
SEAL OIL 20 X38 X8 CLIP PISTON PIN
121 wE 10X20X7 5 149 BEHh& K10X 14X 15 .
) SEAL OIL 10 X20X7 B NEEDLE BEARING K10 X 14X 15
e R E B M6X16
1-22 TRANSMISSION SHAFT PROTECTOR 1 1-50 GBS781 BOLT M6 X 16 1
B M8 X20 RS
1-23 GBS781 BOLT M8X20 ! 1-51 RECTIFIER 1
BER M6X30 BES
1-24 GBS781 BOLT M6 X 30 6 1-52 UNIT IGNITER 1
Bk EEYH
1-25 159.00-10 CLAMP 2 1-53 JOINT FLAKELET 7
126 ULk EBET M4 X35 , 154 PULEB4T M5 X 10 14
SCREW M4 X 35 SCREW M5 X 10
ZEyR st E %k
1-27 AIR FILTER COVER ! 1-55 CLAMP 1
BB M6 X 64 TR SLIRATH A M5X10
1-28 GB5781 BOLT Me X 64 4 1-56 GBITITA3 | (o e 10 1







2 fRAT B4

2 DRIVE SHAFT HOUSING

5 &S BIREIE & 5 &S BIREIRE &
Ref No Part No Description Q’ty Ref No Part No Description Q’ty
puzE; TEsEr] O M 12.5X1.8
2-1 HK2.5S.15-2 1 2-15 GB/T3452.1 2
GASKET UPPER CASING “0O”RING CLUTCH 12.5X 1.8
BENHT FREFHRAR
2-2 HK2.5S.11-1 1 2-16 HK2.5S.11-01 1
CLUTCH ROD LEVER CLUTCH
ANABRA M5X12 S8 sERL TR
2-3 GB/T9074.14 1 2-17 1
BOLT M5X 12 BALL HOLDER S8
BREEE FRHE
2-4 HK2.5S.11-5 1 2-18 HK2.5S.11-3 1
SPACER CLUTCH SHAFT SPRING CLUTCH NOTCH
&6 bl
2-5 GB/T97.1 1 2-19 HK2.02-11 1
WASHER 6 NIPPLE GREASE
ARYIRLE WL
2-6 HK2.5S.11-2 1 2-20 HK2.5S.15-3 1
ARM CLUTCH ROD COVER CLUTCH ADJUST HOLE
FO45 1.6 X 14 HSEEHE
2-7 GB/T91 1 2-21 HK2.58.15-4 1
PIN COTTER 1.6 X14 GASKET COVER UPPER CASING
BT ER HS2
2-8 HK2.5S.11-8 1 2-22 HK2.55815-1 1
CONNECTOR CLUTCH ROD 1 COVER UPPER CASING
A R AR SLIRET M6 X 16
29 HK2.5S.11-7 1 2-23 GB/T9074.14 1
CONECTOR CLUTCH ROD 2 SCREW M6 X 16
ANAERA M6X20 NABRAE M6 X35
2-10 GB/T9074.14 3 2-24 GB/T9074.14 4
BOLT M6 X20 SCREW M6 X 16
BT ax12 KEHKE
2-11 GB119 2 2-25 HK2.5S.13-1 1
PIN 4X12 TUBE WATER
HK2.58.15 B HAKEFERR
2-12 1 2-26 HK2.5S.13-2 1
-01 UPPER CASING GROMMET WATER TUBE UPPER
®’ie
2-13
SHAFT
NAERBAES M6X42
2-14 GB/T9074.14 2
BOLT M6 X 42







3 CLAMP BRACKET

3HERG

s K5 R B BE | F5 &5 R B HE
Ref No Part No Description Q’ty | Ref No Part No Description Q’ty
- HK2.5S.17-1 | $#4ddh . 122 GB97.1 g .

5 AXLE WASHER 8
- HK2.5S.17-1 | $4Ehbrff . 323 GB/T6170 ANAEEE M8 .
6 BLOCK SHAFT NUT M8
23 HK2.58.17-1 | Lffi#ssr . 324 GB/T6172.1 | AN #IER M8 :
4 INCLINE BLOCK NUT M8
24 HK2.5S8.17-1 | s . 325 GB5781 BB M6 X 125 .
2 LEVER LOCK ARM ROCKER REVERSE BOLT M6 X125
35 GB/T879.2 B F AR 2X 10 . 326 HK2.58.17-5 | %3 EHE .
SPRING PIN 2X10 BEHIND BUSHING PIVOT SHAFT
i HK2.58.17-1 | EEHAE . 327 HK2.5S.17-4 | BiHE .
3 LEVER SPRING REVERSE LOCK FRONT BUSHING PIVOT SHAFT
37 GB/889.1 NABRIZRE Mo . 328 HK2.55.17-3 | 8{BEH .
NUT M6 PLATE FRICTION
28 HK2.5S.17-9 | #8 6.2X12X3.6 . 3.20 HK2.5S17-1 | /38 .
WASHER 6.2 X 12 X 3.6 SMALL BRACKET SWIVEL
30 HK2.58.17-8 | ALK | 3.30 GB/9074.14 | NABREAE M6X30 .
RIGHT BRACKET CLAMP BOLT M6 X30
210 GB5781 1B M8 X35 . 21 GB/T9074.14 | ANARERHAE M6X16 5
BOLT M8 X 135 BOLT M6 X 16
311 HK2.02-5 KRR 5 332 HK2.58.17-6 | #3HE ;
BOLT TRANSOM CLAMP COVER BRACKET SWIVEL
12 HK2.02-5 FEFH s 333 HK2.58.17-2 | B8 BE% .
HANDLE TRANSOM CLAMP SPRING COMPRESSION
13 GB/T6172.2 | Bi'BIEFF M4 ) 334 GB97.1 o6 .
NUT M4 WASHER 6
214 GB/819.1 +ZHEUTLIB4AT M4 X 16 ) 335 HK2.02-12 FRRR .
SCREW M4 X 16 BOLT WING
215 GB/T6172.2 | B1EIBE M5 ) 336 HK2.5S.17-1 | LBFHR .
NUT M5 1 LEVER REVERSE LOCK LINK
316 HK2.02-7 E# ) 337 HK2.5S.12-1 | ¥8iE .
PAD TRANSOM CLAMP 4 BUSH
317 GB/T96 REHE 8 ) 338 GB/T896 FOHE s .
BIG WASHER 8 E-RING 5
218 HK2.5S.17-1 | XBBEE . 330 HK2.02-11 Hwheg .
9 BRACKET WITH SHOCK ABSORPTION NIPPLE GREASE
210 HK2.58.17-1 | X3¢ . 3.40 HK2.58.17-1 | K#E3 .
8 RECELVER THRUST 0 BIG BRACKET SWIVEL
320 HK2.5S.17-1 | #4846 .
7 BRACKET GUARD RING
11 HK2.55.17-7 | ek 1

LEFT BRACKET CLAMP




4 BYFRIS
4 TILLER HANDLE




4 Y F I

4 TILLER HANDLE
s RS LRI BE | FS RS BB &
Ref No Part No Description Q’ty | RefNo Part No Description Q’ty
GB5781 B M8X25 HK2.58.12-04 | $8KFFR
. BOLT M8X25 ' e SWITCH EMERGENCY !
HK2.58.12 | YA FHRER HK2.58.12-04 | $8kFFkfue
2 -5 HANDLE TILLER LATHING ! 13 PLATE LOCK !
HK2.58.12 | BAFWIMTE HK2.58.12-04 | J8KFFRIER
3 -4 EXTERNAL BUSH ! 16 SWITCH EMERGENCY NUT !
HK2.58.12 | FEA#E 31.2X49X1.2 HK2.58.12-14 | #HiRE
i -8 WASHER 31.2X49X1.2 ! 7 BUSH !
HK2.58.12 | RAFHRERR GB/T95 SE5E 10.7X18X1
s -6 HANDLE TILLER SHOCK ABSORPTION LOOP ! 18 WASHER 10.7X18 X1 2
HK2.5S.12 | &M 31.2X43X1 HK2.58.12-15 | B33
e -7 WASHER 31.2X43X1 ? P AXLE SPRING !
HK2.58.12 | MR FEEE 31.2X43X1.5 HK2.58.12-10 | %iE
7 -9 SPRING WASHER 31.2X43X 1.5 ! 20 HANDLE TILLER GRIP !
HK2.58.12 | A FHANE GB/T819.2 UL EB4T M5X25
8 -3 INTERNAL BUSH ' 2 SCREW M5 X25 !
HK2.58.12 | AFHRREIE HK2.58.12-11 | i I%4F
¥ -2 HANDLE TILLER JACKET ! 2 ROD HANDLE !
GB/T818 | +Fil#iLERET M5X8 HK2.5S.12-12 | ¥FFiF388
10 SCREW M5X8 ! 23 STOPPER THROTTLE CABLE !
HK2.58.12 | Wi THek ek HK2.58.12-13 | ¥ ER
4-11 1 424 1
-02 CABLE THROTTLE STOPPER THROTTLE CABLE PLATE
HK2.55.12 | #4\FR GB/T91 FOH 1.6X14
4-12 1 425 1
-1 HANDLE TILLER PIN COTTER 1.6 X 14
HK2.58.12 | #8hifTiRe GB/T818 #KIRAET M5 X 12
4-13 1 426 2
-03 AXLE THROTTLE BOLT SCREW M5 X 12




5 WREB
5 GEAR CASE




5 RIS

5 GEAR CASE
P55 5 LR B HE Fg E5 IR BRI HE
Ref No Part No Description Q’ty Ref No Part No Description Q’ty
s GB/T896 FOXE 6 ’ 524 HK2.5S.14-1 | 4£3h#%h .
E-RING 6 DRIVE SHAFT
5o HK2.5S.14-2 e ] 525 GB/T895.2 ML 8 .
PINION E-RING 8
53 HK2.58.14-3 SR EA 10.1X17X2 ; 526 GB/T9074.1 | NABERAE M6X30 3
WASHER 10.1X7X2 BOLT M6 X 30
s GB/T5787 INARE M6X20 ’ 527 Figd 8X15%X1.2 s
BOLT M6 X20 GASKET 8X15X1.2
ss HK2.5S.16-1 AR . 528 GB/T65 FRE RIS M8 X8 s
ANODE SCREW M8 X 8
s HK2.58.16-02 | g4 1 529 GB276 & 16003 .
CASING LOWER BEARING 16003
57 GB/T119 BAERS 4% 12 5 5.30 HK2.5S.14-02 | \3hik#s .
PIN 4X18 GEAR
ss GB/119 BAE4s 4 X 18 s a1 HK2.58.14-5 | # gk .
PIN 4X18 ROD PUSH
5o HK2.5S.16-4 S wE 10X24 X9 ’ 532 HK2.55.14-6 | $Rik .
OIL SEAL 10X24 X9 SHIFTER CLUTCH DOG
510 HK2.58.13-7 KRR & . 533 HK2.58.14-7 | IR ’
GASKET WATER PUMP SPRING SHIFTER CLUTCH DOG
11 HK2.5S.13-8 AKETF#= ’ s34 HK2.5S.14-8 | fE4dah .
COVER WATER PUMP SHAFT PROPELLER
.12 HK2.5S.13-13 | O B[ 11X3.1 . 5.35 HK2.5S.14-4 | {E&8h3 ) 13.1X20.4X 1.5 .
“Q”RING 11 X3.1 WASHER 13.1X20.4X 1.5
s13 HK2.55.13-6 KEERR L s.36 HK2.55.16-6 | O Bi[B] 54X 4.5 .
PANEL WATER PUMP “Q”RING 54 X4.5
514 HK2.55.13-9 KEM® . 537 HK2.5S.16-03 | it faa .
IMPELLER CA LOWER CASING
515 HK2.55.13-12 O HE 39X2 . 538 HK2.55.16-5 | jihd 13X22X7 s
“Q”RING 39 X2 OIL SEAL 13X22X7
516 HK2.5s.13-5 KEB ’ 539 GB/T9074.1 | AERHAE M6X16 5
LINER PUMP CASE BOLT M6 X 16
.17 HK2.55.13-1 KEHE . 5.40 HK2.55.16-3 | @it .
WATER PUMP CASE THRUST HOLDER PROELLER
518 HK2.55.13-10 KEER 5 s.41 HK2.55.16-01 | $BHEd Bk .
BOARD FOR NATER PUMP ROELLER
5.1 GB5781 EEH M6 X 40 s S0 GB/T96 R&HE 8 |
BOLT M6 X 40 BIG WASHER 8
520 HK2.58.13-3 AKEHAOEHE . 543 | HK258.162 ERR& .
DAMPER WATER SEAL NUT
51 GB/879.2 BAPE R AERY 2.5X 10 ’ 544 GB/T191 FO42.5X32 .
SPRING PIN 2.5X 10 IN COTTER 2.5X32
522 HK2.5S.11-4 B =EuLys .
GEAR POLE
523 GB/119 B8 3.5%7 .
PIN 3.5X7




	Ò³1
	Ò³2
	Ò³3
	Ò³4
	Ò³5
	Ò³6
	Ò³7
	Ò³8
	Ò³9
	Ò³10
	Ò³11

